
* Corresponding author.

Presented at the 6th MEMTEK International Symposium on Membrane Technologies and Applications (MEMTEK 2019), 18–20 November 2019, 
Istanbul, Turkey

1944-3994/1944-3986 © 2021 Desalination Publications. All rights reserved.

Desalination and Water Treatment 
www.deswater.com

doi:10.5004/dwt.2021.26676

211 (2021) 432–438
January

Cost analysis and selection of advanced water treatment methods for 
organic matter removal

İlkay Utkua, Recep Kayab,*, Türker Türkenb, İsmail Koyuncub,c

aIstanbul Water and Sewerage Administration (ISKI), Guzeltepe Mahallesi Alibey Caddesi No:25 34060 Eyupsultan/Istanbul, 
email: iutku@iski.gov.tr 
bNational Research Center on Membrane Technologies (MEM-TEK), Istanbul Technical University, Maslak 34469, Istanbul, Turkey, 
[...]
tion of activated carbon to be used for pilot operation. 
D6586-03 coded “Standard practice for granular activated 
carbon adsorption with rapid and small-scale column 
tests” developed by ASTM (American Society Testing and 
Materials) was used to select the most suitable activated 
carbon among these different types of active carbons avail-
able in the market for the water quality parameters and 
the structure of the organic compounds contained in the 
İkitelli treatment plant [18].

After determining the activated carbon to be used, two 
separate granular activated carbon columns were estab-
lished for the pilot study. Each column has a capacity of 
10 m3/d and the pilot plant has a total capacity of 20 m3/d. 
One of the columns was operated as BAC (without disinfec-
tion prior to column), and the other was operated as granu-
lar activated carbon (with disinfection prior to column) by 
dosing 0.3 mg/L ozone before the column inlet. The influent 

of the pilot plant was the effluent of the rapid sand filters 
of the treatment plant.

TOC values of the effluent of the sand filtration unit 
of ISKI İkitelli Water Treatment Plant vary between 2.5 
and 4.0 mg/L. Fig. 2 shows the TOC concentration values 
at the pilot plant. There was a regeneration point between 
13.01.2018–06.02.2018 dates. However, effluent TOC of 
both columns were not drop down to the beginning state 
of the pilot operation.

3.1.2. Pilot-scale NF membrane process in ISKI Omerli WTP

One of the biggest problems encountered in drinking 
water treatment is taste and odor. In order to solve this prob-
lem caused by the growth of algae and organic substances 
in surface water resources, ISKI generally uses powdered 
activated carbon in its treatment plants. A pilot study has 
been conducted on the use of the NF membrane process in 
Omerli WTP for the removal of these parameters, which is 
difficult to eliminate with conventional treatment methods.

Within the scope of the pilot study, an NF membrane 
plant with a capacity of 100 m3/d was installed after the 
rapid filtration stage of the Omerli WTP. Organic material 
and hardness removal performance of the NF process was 
examined.

The results of TOC removal of the pilot study are shown 
in Fig. 3 and the results of hardness are shown in Fig. 4. 
The TOC removal rate was stabilized after 2 months of 
operation. The average TOC removal rate of 84%, 54% was 
obtained during the study. The hardness removal success of 
the NF was more than the TOC removal rate. 93.39% hard-
ness removal rate was obtained during the pilot operation.

3.2. Cost analysis

In this study, the graph of initial investment and O&M 
costs calculated for the GAC adsorption process, which 
is planned to be operated at the Elmali water treatment 
plant with a capacity of 23,000 m3/d, is shown in Fig. 5a. 

Table 1
Organic substances of two water supplies in Istanbul (Tatar [5])

Parameter Terkos Lake Sazlidere Dam

Total organic carbon, mg/L 5.2 4.2
UV254, cm–1 0.07 0.08
SUVA254, L/mg m 1.3 1.9

Fig. 2. TOC values of the GAC pilot plant.



İ. Utku et al. / Desalination and Water Treatment 211 (2021) 432–438436

The effect of initial investment expenditures related to 
installation and construction on cost is shown proportionally 
in Fig. 5b.

The operational costs of the GAC adsorption pro-
cess are calculated for the first 5-year period following the 

complete installation. Costs to be incurred in this process are 
shown in Fig. 6, proportionally.

The relationship between the initial investment and 
operational costs of the NF membrane process planned 
as an advanced treatment method for the Elmali water 

0

2

4

6

8

10

12

9/
22

/2
01

7

10
/2

/2
01

7

10
/1

2/
20

17

10
/2

2/
20

17

11
/1

/2
01

7

11
/1

1/
20

17

11
/2

1/
20

17

12
/1

/2
01

7

12
/1

1/
20

17

12
/2

1/
20

17

12
/3

1/
20

17

1/
10

/2
01

8

1/
20

/2
01

8

1/
30

/2
01

8

2/
9/

20
18

2/
19

/2
01

8

3/
1/

20
18

3/
11

/2
01

8

3/
21

/2
01

8

3/
31

/2
01

8

4/
10

/2
01

8

4/
20

/2
01

8

4/
30

/2
01

8

5/
10

/2
01

8

Co
nc

en
tr

a�
on

  (
m

g/
L)

Days

NF Inlet

NF Permeate

NF Concentrate

Fig. 3. TOC values of the NF pilot plant.

0

100

200

300

400

500

600

700

9/
22

/2
01

7

10
/2

/2
01

7

10
/1

2/
20

17

10
/2

2/
20

17

11
/1

/2
01

7

11
/1

1/
20

17

11
/2

1/
20

17

12
/1

/2
01

7

12
/1

1/
20

17

12
/2

1/
20

17

12
/3

1/
20

17

1/
10

/2
01

8

1/
20

/2
01

8

1/
30

/2
01

8

2/
9/

20
18

2/
19

/2
01

8

3/
1/

20
18

3/
11

/2
01

8

3/
21

/2
01

8

3/
31

/2
01

8

4/
10

/2
01

8

4/
20

/2
01

8

4/
30

/2
01

8

5/
10

/2
01

8

Co
nc

en
tr

a�
on

 (m
g/

L C
aC

O
3)

Days

NF Inlet

NF Permeate

NF Concentrate

Fig. 4. Hardness concentration change during the pilot study.

Fig. 5. Total cost (a) and initial investments (b) of the GAC adsorption process.



437İ. Utku et al. / Desalination and Water Treatment 211 (2021) 432–438

treatment plant with a capacity of 15,000 m3/d, is shown 
in Fig. 7.

The cost effects of the expenditure items included in 
the initial investment works of the NF process are shown 
proportionally in Fig. 8a. The ratio between the operat-
ing costs that will arise in case the process runs for 5 y is 
given in Fig. 8b.

Drinkable water from the taps is one of the great-
est objectives targeted by water administrations. For this 
purpose, the NF membrane process and GAC adsorption 
process, two of the advanced treatment methods planned 
for the Elmali water treatment plant, have been exam-
ined comprehensively in this study and the costs have 
been determined. When the initial investment costs are 
analyzed, the NF process costs 928,912 $, while the GAC 
adsorption process costs 2,715,215 $. The main reason for 
the difference is that the costs of construction and mechan-
ical works of the units in the GAC adsorption process 
are higher than the NF process. Fig. 9 graphically shows 
the initial investment costs and operating costs of the 
processes designed in this study.

The operating costs of the processes are calculated 
for the 5-year period after completion of installation. 
Membrane and granular activated carbon, the main equip-
ment used in both processes, are thought to be completely 
renewed within 5 y. The operational cost of the NF pro-
cess in this process is calculated as 1,890,823 $, while the 
operational cost of the GAC adsorption process is cal-
culated as 778,846 $. The energy consumption of the pro-
cesses and the need for chemical use are the major factors 
contributing to this difference between the operating costs.

The operation and maintenance costs of two differ-
ent advanced treatment methods calculated that planned 
to be installed in the Elmali water treatment plant. The 
total cost per unit of water production was calculated 
based on the NF and GAC pilot-scale studies. It is deter-
mined that an NF process with a capacity of 15,000 m3/d 
to be installed after the rapid sand filter unit of the plant 
will have a cost of 0.10 $/m3. It is estimated that the 
treated water from the NF process will be 65% blended 
with the water coming out of the rapid sand filter and 

delivered to the network at a flow rate of 23,000 m3/d. On 
the other hand, it is calculated that the total cost of the 
GAC adsorption process, which is another advanced treat-
ment method planned to be installed for the treatment 
plant, will be 0.08 $/m3at a flow capacity of 23,000 m3/d.

4. Conclusions

The costs obtained in this study cover the process 
between the treatment plant’s rapid sand filter effluent 
until the water is delivered to the tank for chlorination. The 
present conventional plant is considered as a pre-treatment 
process. As a result of the cost study, it was determined that 

Fig. 6. Operational costs of the GAC adsorption process.

Fig. 7. The total cost of the NF membrane process.

Fig. 9. Comparison of alternative process costs.

Fig. 8. Initial investments (a) and operational costs (b) of the NF 
membrane process.



İ. Utku et al. / Desalination and Water Treatment 211 (2021) 432–438438

the total cost of the water produced corresponds to 0.02 $/
m3. Main results of this study;

The GAC adsorption process achieved approximately 
25% TOC removal efficiency during the study. However 
higher removal rate and higher quality water obtained 
during the NF process achieved an 85% TOC removal rate.

The investment cost of the GAC adsorption process 
requires approximately 1.8 million $ more than the NF mem-
brane process. But, the operational cost of the NF membrane 
process needs 1.1 million $ more than the GAC adsorption 
process.

When the total costs (investment + O&M) are analyzed, 
it is found that the granular activated carbon adsorption 
process is economically feasible than nanofiltration methods.

The O&M cost of GAC adsorption and NF membrane pro-
cess is almost 5 times expensive than conventional treatment.

A comparison of the O&M costs showed that conven-
tional and advanced water treatment methods still have 
significant cost differences between them.

Acknowledgments

The authors would like to thank Istanbul Water and 
Sewerage Administration (ISKI) for supporting this research 
project.

References
[1] J.C. Crittenden, R.R. Trussell, D.W. Hand, K.J. Howe, 

G. Tcho banoglous, MWH’s Water Treatment, John Wiley & 
Sons, Inc., Hoboken, NJ, USA, 2012. https://doi.org/10.1002/ 
9781118131473.

[2] A. Bonilla-Petriciolet, D.I. Mendoza-Castillo, H.E. Reynel-Ávila, 
Introduction, In: Adsorption Processes for Water Treatment and 
Purification, Springer International Publishing, 2017, pp. 1–18. 
https://doi.org/10.1007/978-3-319-58136-1_1.

[3] R.D. Letterman, S. Yiacoumi, Chapter 8 – Coagulation and 
Flocculaton, J.K. Edzwald, Ed., Water Quality & Treatment: 
A Handbook on Drinking Water (Water Resources and 
Environmental Engineering Series), American Water Works 
Association, McGraw-Hill Education, 2010. Available at: 
www.awwa.org.

[4] C.M. Li, D.H. Wang, X. Xu, M. Xu, Z. Wang, R.Y. Xiao, Tracking 
changes in composition and amount of dissolved organic matter 
throughout drinking water treatment plants by comprehensive 
two-dimensional gas chromatography–quadrupole mass 
spectro metry, Sci. Total Environ., 609 (2017) 123–131.

[5] D. Tatar, İkitelli İçmesuyu Arıtma Tesisleri’nde Pilot Ölçekli 
Granüler Aktif Karbon Testçalışmaları, Istanbul, 2018.

[6] T.H. Boyer, P.C. Singer, Bench-scale testing of a magnetic 
ion exchange resin for removal of disinfection by-product 
precursors, Water Res., 39 (2005) 1265–1275.

[7] L. Liang, P.C. Singer, Factors influencing the formation and 
relative distribution of haloacetic acids and trihalomethanes 
in drinking water, Environ. Sci. Technol., 37 (2003) 2920–2928.

[8] P.C. Singer, K. Bilyk, Enhanced coagulation using a magnetic 
ion exchange resin, Water Res., 36 (2002) 4009–4022.

[9] E.E. Lavonen, D.N. Kothawala, L.J. Tranvik, M. Gonsior, 
P. Schmitt-Kopplin, S.J. Köhler, Tracking changes in the optical 
properties and molecular composition of dissolved organic 
matter during drinking water production, Water Res., 85 (2015) 
286–294.

[10] S.A. Baghoth, S.K. Sharma, G.L. Amy, Tracking natural organic 
matter (NOM) in a drinking water treatment plant using 
fluorescence excitation–emission matrices and PARAFAC, 
Water Res., 45 (2011) 797–809.

[11] P. Hobson, C. Fazekas, J. House, R. Daly, T. Kildea, S. Giglio, 
M.D. Burch, T.F. Lin, Y.M. Chen, Tastes and Odours in 
Reservoirs, Research Report 73, 2010, p. 98.

[12] M. Fakioğlu, M.E. Karpuzcu, İ. Öztürk, Ç.M. Bölümü, 
İ. Fakültesi, İ.T. Üniversitesi, T. İstanbul, A. Makalesi/Research, 
A. Öz, İçme sularında alg kaynaklı tat ve koku sorununun 
değerlendirilmesi [Evaluation of algae related taste and odor 
problem in drinking water], 24 (2018) 1141–1156, https://doi.
org/10.5505/pajes.2018.65290.

[13] R. Srinivasan, G.A. Sorial, Treatment of taste and odor causing 
compounds 2-methyl isoborneol and geosmin in drinking 
water: a critical review, J. Environ. Sci., 23 (2011) 1–13.

[14] H.K. Shon, S. Phuntsho, D.S. Chaudhary, S. Vigneswaran, 
J. Cho, Nanofiltration for water and wastewater treatment – 
a mini review, Drinking Water Eng. Sci., 6 (2013) 47–53.

[15] İ. Koyuncu, Nanofiltrasyon membrantları ile tuz gideriminde 
organik iyon etkisi, Istanbul Teknik Universitesi, 2001. Available 
at: https://books.google.com.tr/books?id=6DqjngEACAAJ.

[16] I. Koyuncu, Su/Atıksu Arıtılması ve Geri Kazanılmasında 
Membran Teknolojileri ve Uygulamaları, 2018.

[17] R.W. Peters, Granular Activated Carbon: Design, Operation, and 
Cost, R.M. Clark, B.W. Lykins Jr., Lewis Publishers, Inc., Chelsea, 
MI, 1989, 342 pages [ISBN NO.: 0-87371-114-9], Environ. Prog. 
9 (1990) M8–M8. https://doi.org/10.1002/ep.670090208.

[18] ASTM International, Standard Practice for the Prediction of 
Contaminant Adsorption on GAC in Aqueous Systems Using 
Rapid Small-Scale Column Tests, Water, 3 (2014) 1–6. https://
doi.org/10.1520/D6586-03R08.2.


